Hit; AGDE432 e Das: 12 BOE AGIE ST 375Wx 41

Customer: Sales Order

0330ITIE2D
PO
HI53880

AXIS PIPE AND TUBE, LLC. Coenatie: e

Bryan 1?;;;3.75;0?1 wim ’ Praduct &escrigﬁon: ASTI A53 B 12 750X0.875 21.00 PE LAC K

TEL, (9799 703-6847 FA)((Q?Q) 703-684T Specification: Grades ASTM ASVASIN-2 Grade B

Heat Number. Lot Number Mat Number Stest Making / Coil Rolling

Ag04432 LT24128001 324319 Stee! Dynamics Columbug, LLC |, Cokambus - MS -US ! Sled! Dynasmics Columbus, LLE | Calu

Mechanical Properties

1.« Hydrostatic Testing:
2: Ultraisonic Tested to N10 - passed
3: Seam Annealed min 1,600 F

4: Flatiening Test Passed

1,240.00 psi Pressure for 5.00 seconds

Tensile Test - Sieip Specimon Gauge Length 27 ] i I CWN - Impaet Testing
Loc /| Size [DS%BEUL UTS JUTS. | YT El. | Hardooas | Body Shear Area Waotd §
Qrien Y., | Body | Weld | Ratio | (%) | RS (ft-1bry (%) (st

{psl}
{psi} 1 {psi) | 4 z 3 Aug 1 3 Avg 1 2 3 Avg 4
T180°[1 12| sooon | 77200 [azz00| ore | 304 | a1 L | , | I
Litfernd Expansion (i i Lateesd Expaaston (ind

Analysis Chemical Composition (Max %)
[HIP) C Si Mn P & Ni cr Ma {Cu \Y Al Nb Ti

H 022 0.020 .48 G009 D.004 G065 Q.05 0.020 .08 4.4009 [y 0.001 1K

P .19 0012 145 Q008 0.003 0.04 .05 (030 0.08 2.001 Q.017 0.009 K

B {.48 0020 046 G005 D.002 (.04 005 G050 0.08 0.001 Q021 (0040 01
Faollowing Controls [ Tests have been satisfactorlly performed: Remarios:

1: This material meets; Gradas AS

2: This product meets the requiren
3; Made and Melted in USA
4:This material was manufactured
5: Date of Manufaciure 06/2024
B: This product is silicon and/or aly
7. Cerliticate meets the requiremel
8: This material meets: NSF/ANSI

Atratyms:

L = Longitudinal

Y.S. = Yield Strength
E.L. = Elongation

P = Product Analysis
UB = Un-Braken

T = Transverse

U.T.8. = Ullimate Tensile Strength
H =Heat Analysis

A.C. = Acceptance Criteria

N/A = Not Applicable

We hereby certiP/ that the materia
the above specification and also w
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